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History of this test report

Report No. Version Description Issue Date

FG461129B 01 Initial issue of report Sep. 19, 2024

Revise Product Feature and appendix A
FG461129B 02 This report is an updated version, replacing the Sep. 26, 2024
report issued on Sep. 19, 2024.
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Summary of Test Result

Report Ref Std. Test Items Result Remark
Clause Clause (PASS/FAIL)
§2.1046 Conducted Output Power Pass
§22.913 (a)(5) Effective Radiated Power
§90.635 (Band 5) (Band 26)
3.2 §27.50 (b)(10) Effective Radiated Power
' §27.50 (c)(10) (Band 12) (Band 13) Pass i
Equivalent Isotropic Radiated Power
§24.232 (c) (Band 2)
Equivalent Isotropic Radiated Power
§27.50 (d)(4) (Band 4)
§24.232 (d) .
3.3 §27.50 (d)(5) Peak-to-Average Ratio Pass
3.4 §2.1049 Occupied Bandwidth Pass -
§2.1051
g;igé; EZ; Conducted Band Edge Measurement
35 §27 Sé ©R)@) (Band 2) (Band 4) (Band 5) Pass -
§27.53 (q) (Band 12) (Band 13) (Band 26)
§27.53 (h)
36 §2.1051 Emission masks Pass i
) §90.691 (Band 26)
§2.1051
§22.917 (a)
§24.238 (a) Conducted Spurious Emission
3.7 §27.53 (c)(2) (Band 2) (Band 4) (Band 5) Pass -
8§27.53 (9) (Band 12) (Band 13) (Band 26)
§27.53 (h)
§90.691
§2.1055
§22.355 .
-
§27.54 P ¢
§90.213
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Report No. : FG461129B

Report
Clause

Ref Std.
Clause

Test Items

Result
(PASS/FAIL)

Remark

4.2

§2.1053
§22.917 (a)
§24.238 (a)
§27.53 (C)(2)

§27.53 ()

§27.53 (g)
§27.53 (h)
§90.691

Radiated Spurious Emission
(Band 2) (Band 4) (Band 5)
(Band 12) (Band 13) (Band 26)

Pass under the limit at

2.06 dB

1568.00 MHz

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented
against the regulation limits or in accordance with the requirements stipulated by the
applicant/manufacturer who shall bear all the risks of non-compliance that may potentially
occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement
Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test
assessments are declared by the manufacturer who shall take full responsibility for the
authenticity.

Reviewed by: Duko Chen
Report Producer: Lucy Wu

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FGLTE Version 2.5

Page Number
Issue Date
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
LTE and GPS

Antenna Type

WWAN: Embedded Hoder Antenna

GPS: Integrated Patch Antenna

WWAN module: ME310G1-W1; Capacitor Manufacturer: Viking
(blue capacitance)

WWAN module: ME310G1-W1; Capacitor Manufacturer: ANGA POW
(green capacitance)

LTE Band 2: 1.44 dBi

LTE Band 4: 1.44 dBi

LTE Band 5: 1.34 dBi

LTE Band 12: 1.34 dBi

LTE Band 13: 1.34 dBi

LTE Band 26: 1.34 dBi

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in
report summary.

Sample 1

Sample 3

Antenna Gain

Support band and evaluated information

Supported band B2, B4, B5, B12, B13, B26
Evaluated and Tested band B2, B4, B5, B12, B13, B26

FDD band Power Class
SISO PC3 SISO PC2

B2

B4

B5
B12
B13
B26

< KK KKK

1.2 Modification of EUT

No modifications made to the EUT during the testing.

TEL : 886-3-327-3456 Page Number 1 6 0of 26
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1.3 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory
No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
Test Site Location TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

Test Site No.
THO3-HY 03CHO7-HY
Test Engineer Bryant Liu Jesse Wang, Stan Hsieh and Ken Wu
Temperature ('C) 22.1~23.9 20.8~25.6
Relative Humidity (%) 50.1~56.9 48.2~66.5

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ FCC 47 CFR Part 2, 22(H), 24(E), 27, Part 90(S)

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

¢+ FCC KDB 414788 D01 Radiated Test Site vO1rO1.

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the
EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X:
flat, Y: portrait, Z: landscape), and adjusting the measurement antenna orientation, following C63.26

exploratory test procedures and only the worst case emissions were reported in this report..

Modulation Type Modulation
A BPSK
B QPSK
Test ltem Modulation Type Subcarrier Tone Channel
Conducted Power A B 3.75 kHz 1 L, M, H
' 15 kHz 1, Full T
3.75 kHz 1
ERP/EIRP A, B 15 KHz L Ful L, M, H
PAR A, B 15 kHz 1, Full L,M,H
Bandwidth B 15 kHz Full L,M,H
CBE,
Mask (Part 90) A B Al 1 L. H
CSE A, B All 1 L,M,H
Frequency Stability B 15 kHz Full M
RSE A, B All 1 L,M,H

Remark:

1. Evaluated all the transmitter signal and reporting worst-case configuration among all
modulation types.

2.  The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious
emission test under different Tone@ and modulations in exploratory test. Subsequently, only
the worst-case emissions are reported.

3.  One representative bandwidth is selected to perform PAR and frequency stability.

4.  All the radiated test cases were performed with Sample 1 and Sample 3.
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2.2 Connection Diagram of Test System

System BT
Simulatar AP router Motebook GPS Station Earphone
Power EUT
Source MNotebook
WLAN AP Monitor

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup pholographs for each lest item.

2.3 Support Unit used in test configuration and system

Item [Equipment Brand Name [Model No. FCC ID Data Cable [Power Cord

1. |System Simulator |Anritsu MT8821C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE-NB1 Band 2 Channel and Frequency List

Channel/Frequency(MHz) Lowest Middle Highest
Channel 18601 18900 19199
Frequency 1850.1 1880.0 1909.9
LTE-NB1 Band 4 Channel and Frequency List
Channel/Frequency(MHz) Lowest Middle Highest
Channel 19951 20175 20399
Frequency 1710.1 1732.5 1754.9
LTE-NB1 Band 5 Channel and Frequency List
Channel/Frequency(MHz) Lowest Middle Highest
Channel 20401 20525 20649
Frequency 824.1 836.5 848.9
LTE-NB1 Band 12 Channel and Frequency List
Channel/Frequency(MHz) Lowest Middle Highest
Channel 23011 23095 23179
Frequency 699.1 707.5 715.9
LTE-NB1 Band 13 Channel and Frequency List
Channel/Frequency(MHz) Lowest Middle Highest
Channel 23181 23230 23279
Frequency 777.1 782.0 786.9
LTE-NB1 Band 26 Channel and Frequency List (Part22H)
Channel/Frequency(MHz) Lowest Middle Highest
Channel 26791 26915 27039
Frequency 824.1 836.5 848.9
TEL : 886-3-327-3456 Page Number : 10 of 26
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LTE-NB1 Band 26 Channel and Frequency List (Part90S)

Channel/Frequency(MHz) Lowest Middle Highest
Channel 26691 26740 26789
Frequency 814.1 819 823.9

LTE-NB1 Band 26 Channel and Frequency List (Part90S)

cross-rule channels

Channel/Frequency(MHz)

Lowest Middle Highest
Channel - 26790 -
Frequency - 824 -
TEL : 886-3-327-3456 Page Number ;11 of 26
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3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

I

|

System Simulator EUT

3.1.3Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge, Emission
Mask and Conducted Spurious Emission

L]

Power Divider
System Simulator - ")

EUT

.l

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power and ERP/EIRP

3.2.1Description of the Conducted Output Power Measurement and ERP/EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force
the EUT transmitting at maximum output power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 7 Watts for LTE Band 5, Band 26 (Part 22H)

The output power of mobile transmitters must not exceed 100 Watts for LTE Band 26 (Part 90S)

The ERP of mobile transmitters must not exceed 3 Watts for LTE Band 12, Band 13

The EIRP of mobile transmitters must not exceed 2 Watts for LTE Band 2

The EIRP of mobile transmitters must not exceed 1 Watts for LTE Band 4

According to KDB 412172 D01 Power Approach,
EIRP = Pt + Gy — L¢, ERP = EIRP -2.15, where

P+ = transmitter output power in dBm
Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.2.2Test Procedures

1. The transmitter output port was connected to the system simulator.

2. Set EUT at maximum power through the system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.

TEL : 886-3-327-3456 Page Number 113 0f 26
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Set the CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio.

TEL : 886-3-327-3456 Page Number 1 14 of 26
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3.4 Occupied Bandwidth

3.4.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.4.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2.  The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3. The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.5 Conducted Band Edge

3.5.1Description of Conducted Band Edge Measurement

22.917(a)

For operations in the 824 — 849 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB below the
transmitter power P(Watts) in a 100kHz bandwidth. However, in the 1MHz bands immediately outside
and adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent of the

emission bandwidth of the fundamental emission of the transmitter may be employed.

24.238 (a)

For operations in the 1850-1910 and 1930-1990 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB
below the transmitter power P(Watts) in a 1MHz bandwidth. However, in the 1 MHz bands immediately
outside and adjacent to the frequency block a resolution bandwidth of at least one percent of the

emission bandwidth of the fundamental emission of the transmitter may be employed.

27.53 (c)

For operations in the 776-788 MHz band, the FCC limit is 43 + 10log,o(P[Watts]) dB below the
transmitter power P(Watts) in a 100 kHz bandwidth. However, in the 100 kHz bands immediately
outside and adjacent to the frequency block, a resolution bandwidth of at least 30 kHz may be
employed. In addition, the power of any unwanted emissions in any 6.25 kHz bandwidth for all
frequencies between 763-775 MHz and 793-806 MHz shall be attenuated below the transmitter power,

P (dBW), by at least 65 + 10 log10 p(watts), dB, for mobile and portable equipment.

27.53(g)

For operations in the 600MHz band and 698-746 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB
below the transmitter power P(Watts) in a 100 kHz bandwidth. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee's frequency block, a resolution bandwidth of at least 30

kHz may be employed.

27.53 (h)

For operations in the 1710 — 1755 MHz band, 1755-1780 MHz, the FCC limit is 43 + 10log10(P[Watts])
dB below the transmitter power P(Watts) in a 1 MHz bandwidth. However, in the 1MHz bands
immediately outside and adjacent to the licensee's frequency block, a resolution bandwidth of at least

one percent of the emission bandwidth of the fundamental emission of the transmitter may be

employed.
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3.5.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The band edges of low and high channels for the highest RF powers were measured.
3. Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
4. Beyond the 1 MHz band from the band edge, RBW=1MHz was used.
5.  Set spectrum analyzer with RMS detector.
6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. Checked that all the results comply with the emission limit line.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
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3.6 Emission Mask
3.6.1Description of Emissions Mask Measurement

For LTE Band 26

Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask
provisions of FCC Part 90.691

(a) Out-of-band emission requirement shall apply only to the "outer" channels included in an EA license
and to spectrum adjacent to interior channels used by incumbent licensees. The emission limits are as
follows:
(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5
kHz, the power of any emission shall be attenuated below the transmitter power (P) in watts by at
least 116 Log10(f/6.1) decibels or 50 + 10 Log10(P) decibels or 80 decibels, whichever is the lesser
attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 12.5 kHz.
(2) For any frequency removed from the EA licensee's frequency block greater than 37.5 kHz, the
power of any emission shall be attenuated below the transmitter power (P) in watts by at least 43 +
10Log10(P) decibels or 80 decibels, whichever is the lesser attenuation, where f is the frequency
removed from the center of the outer channel in the block in kilohertz and where f is greater than
37.5 kHz.

3.6.2 Test Procedures

For LTE Band 26

1. The EUT was connected to spectrum analyzer and base station via power divider.

2. The emissions mask of low and high channels for the highest RF powers were measured.

3. Set RBW and VBW 3 times of RBW to make the measurement with the spectrum analyzer's, and
according to KDB 971168 D02 Misc Rev Approve License Devices v02r01 standards, set RBW =
300 Hz to make offsets less than 37.5 kHz from a channel edge , RBW = 100 kHz to make offsets
greater than 37.5 kHz, that is allowed.

4. The test results were shown below plots with a correction offset factor including cable loss, insertion

loss of power divider.
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than

the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03rO1 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.

3. The conducted spurious emission for the whole frequency range was taken.

4. Make the measurement with the spectrum analyzer's RBW = 100 kHz if the authorized
frequency band/block is at or below 1 GHz and 1 MHz if the authorized frequency band/block is
above 1 GH, VBW =3 * RBW.

5.  Set spectrum analyzer with RMS detector.

6. Taking the record of maximum spurious emission.

7. The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.
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3.8 Frequency Stability

3.8.1Description of Frequency Stability Measurement

22.355

The frequency stability shall be measured by variation of ambient temperature and variation of primary
supply voltage to ensure that the fundamental emission stays within the authorized frequency block.
The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center
frequency.

24.235 & 27.54
The frequency stability shall be sufficient to ensure that the fundamental emission stays within the
authorized frequency block.

3.8.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3. With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.
1. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3. The variation in frequency was measured for the worst case.
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4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.1.1Test Setup

For radiated test below 30MHz

! : RX Antenna

1 Im *

I
1im
‘IE

1
Metal Full Soldered Ground Plane
&)
2 Spectrum Analyzer / Receiver
System Simulator
For radiated test from 30MHz to 1GHz
RX Antenna

Im

I
Metal Full Soldered Ground Plane

System Simulator

== .

Spectrum Analyzer | Receiver
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SPORTON LAB.

For radiated test from 1GHz to 18GHz

RX Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

System Simulator

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

_» ==
oC Spectrum Analyzer / Receiver
System Simulator

4.1.2 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4.2 Radiated Spurious Emission Measurement

4.2.1Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI C63.26-2015.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For LTE Band 13

For operations in the 746-758 MHz, 775-788 MHz, and 805-806 MHz bands, emissions in the band
1559-1610 MHz shall be limited to —=70 dBW/MHz equivalent isotropically radiated power (EIRP) for
wideband signals, and —80 dBW EIRP for discrete emissions of less than 700 Hz bandwidth.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.2.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01l Section 7 and ANSI C63.26-2015 section 5.5.4

Radiated measurement using the field strength method.

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.
2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.
3. Thetable was rotated 360 degrees to determine the position of the highest spurious emission.
4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
6.  To convert spectrum reading E(dBuV/m) to EIRP(dBm)
EIRP(dBm) = Level (dBuV/m) + 20log(d) -104.77,
where d is the distance at which filed strength limit is specified in the rules
7.  Field Strength Level (dBm) = Spectrum Reading (dBm) + Antenna Factor + Cable Loss + Read
Level - Preamp Factor.
8. ERP (dBm) = EIRP (dBm) - 2.15
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
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5 List of Measuring Equipment

Instrument | Brand Name | Model No. Serial No. [Characteristics Cal:)b;fetion Test Date Due Date Remark
Bilog Antenna | TESEQ o%ggofgiégﬁu 35419 & 03 | 30MHz~1GHz | Apr. 22, 2024 AAuugg.lzzd,Zzoozzﬁ Apr. 21, 2025 (ogggiggf’:Y)
38;‘:}'5&2%2 ETS-Lindgren | 3117 00075962 | 1GHz ~ 18GHz | Nov. 27, 2023 AA”ugdllzzdyzzooz;; Nov. 26, 2024 (o?gﬂggﬂv)
Loop Antenna ggmzé‘ HFH2-22 100315 | 9 kHz~30 MHz | Feb. 23, 2024 AAuugg'.lzzd,zzoozzﬁ Feb. 22, 2025 (oggsiig;iﬂv)
Preampifier | MITEQ |7V D001 1500075 | 1GHz~18GHz | Apr. 19, 2024 ’?A\uugdllzz(’),zzoozgi Apr. 18, 2025 (ogggiggf’:Y)
Preamplifier |COM-POWER| PA-103A 161241 10MHz~1GHz | Oct. 02, 2023 AAuugg'.lzzd,zzooZ;Z Oct. 01, 2024 (oggsiig;iﬂv)
Preamplifier EMEC EM18G40G | 0600789 18-40GHz | Aug. 05, 2024 Tugg,lzzd,zfozfi Aug. 04, 2025 (Ogggigg?:Y)
ip:g;rzuer? Agilent N9O30A | MY52350276 | 3Hz~44GHz | Mar. 26, 2024 ,;uugg..1226122002244~ Mar. 25, 2025 (o?ggigg?:\()
MY 28655/4 "
RECable | uinen | o | Mveorva | PP Nren 21 200 A% | Feb 202025 | o Ul
RF Cable gﬂaﬁg Sucl%ZLEX m;zgiiﬁ 9kHz to 30MHz | Feb. 21, 2024 Tugg,lzzd,zfozfi Feb. 20, 2025 (Ogggigg?:Y)
RFCaple | HOBRRE | SUCORLEX 1 530078/126E | 30MHz-18GH2 | Sep. 15, 2023 AAuugg_lzzd,zzooZ;Z Sep. 14, 2024 <o§§ﬂi3$?ﬁv)
RF Cable | o oese sucl%zLEx MY2858/2 | 18GHz~40GHz | Feb. 21, 2024 /;uugg,lzzd,zzoozzt Feb. 20, 2025 (Ogggiggf’:Y)
RF Cable EBE‘EE; Sucl%';LEX 801606/2 | 9KHz ~ 40GHz | Apr. 22, 2024 ,;uugg..1226122002244~ Apr. 21, 2025 (o?ggigg?:\()
Controller EMEC EM1000 N/A Contiol A N/A /;uuggj.lzzd,zzoozzﬁ N/A (o?ggig;iﬂv)
Controller MF MF-7802 N/A Contgz'lgum N/A AA“ugé_lzzdzzoozz“; N/A (o?ggig;ig:v)
AntennaMast | EMEC | AM-BS-4500E N/A Borf\;‘-ﬂa‘aﬁ N/A AAuuggi_lzzd,zzoozzt N/A (o?ggig;mv)
TumTable | ChainTek |Chaintek 3000 N/A 0~360 Degree N/A AAuugg,lzzd,zzoozzﬁ N/A (o§§ﬂi§533n
Software Audix E3 N/A N/A N/A AAuuggi_lzzd,zzoozzt N/A (o?ggig;mv)
Uf(%g:rta TECPEL TR-32 | HEL7XB2495 N/A Mar. 01, 2024 AAuugg.lzzd,zzoozzzlz; Feb. 28, 2025 (O§§ﬂi§$f’,ﬂY)
Bilog Antenna |  Schaffner | CBL 61128 2892 30MHz~2GHz | Oct. 07, 2023 AAuugg_lzzd,zzoozzéli Oct. 06, 2024 (O?ngﬂs;if’gw
SHF-ENF Hom| SCAVIARZEE | 8BHA 9170 | BBHA9170251 | 18GHZ~40GHz | Nov. 24, 2023 AAuugg.lzzd,zzoozzﬁ Nov. 23, 2024 (Ogggiggf’SY)
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. . Calibration
Instrument Brand Name | Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Radio LTE FDD/TDD
Communication | Anritsu MT8821C | 6262025353 | LTE-2CC | Oct. 03, 2023 JA‘:J 32’7223‘21; Oct. 02, 2024 E:T":gé‘_ﬁf(‘;
Analyzer DLCA/ULCA 9.2/,
Thermal . . Jul. 30, 2024~ Conducted
Chamber ESPEC SH-641 92013720 -40°C ~90°C | Sep. 04, 2023 Aug. 27, 2024 Sep. 03, 2024 (THO3-HY)
AC Power Jul. 30, 2024~ Conducted
Source AC POWER AFC-500W F104070011 50Hz~60Hz Sep. 22, 2023 Aug. 27, 2024 Sep. 21, 2024 (THO3-HY)
20dB 25W
Warison + SMA
Coupler+10dB+ Directional Jul. 30, 2024~ Conducted
REcable Em()slt(j;gnt Coupler+ 10dB HA+H1+H1+#T 1-18GHz Jan. 02, 2024 Aug. 27, 2024 Jan. 01, 2025 (THO3-HY)
18GHz_5W+S
FL405_1.5M
Spectrum Rohde & Jul. 30, 2024~ Conducted
Analyzer Schwarz FSV40 101905 10Hz~40GHz | Jul. 11, 2024 Aug. 27, 2024 Jul. 10, 2025 (THO3-HY)
. Auto Test Conducted Test Jul. 30, 2024~ Conducted
Software Anritsu System NIA Item N/A Aug. 27, 2024 N/A (THO3-HY)
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6 Measurement Uncertainty
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHZz)
Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y)) 3.291dB
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y)) 2.076 dB
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y)) 2.083 dB
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Appendix A. Test Results of Conducted Test

|Conducted Output Power(Average power & ERP/EIRP)

LTE Band 2 Maximum Average Power [dBm] (GT - LC = 1.44 dB)
Sub-carrier . .

Spacing [kHz] Number of Tones Mod Lowest Middle Highest EIRP (dBm) EIRP (W)
3.75 1 0 % 9.34 20.45 9.67 21.89 0.1545
3.75 1 47 9.39 20.38 9.77
3.75 1 0 e 9.57 20.35 9.86 2179 0.1510
3.75 1 47 9.41 20.26 9.80

15 1 0 % 9.46 20.50 10.16 21.94 0.1563
15 1 11 9.31 20.36 9.60
15 1 0 9.43 20.48 9.71
15 1 11 QPSK 9.33 20.38 9.59 21.92 0.1556
15 12 0 7.47 18.43 7.74
Limit EIRP < 2W Result Pass
LTE Band 4 Maximum Average Power [dBm] (GT - LC = 1.44 dB)
Sub-carrier . .

Spacing [kHz] Number of Tones Mod Lowest Middle Highest EIRP (dBm) EIRP (W)
3.75 1 0 % 11.46 20.57 9.86 2201 0.1589
3.75 1 47 11.50 20.56 9.82
3.75 1 0 e 11.51 20.56 9.84 22 00 0.1585
3.75 1 47 11.43 20.54 9.79

15 1 0 % 11.07 20.49 9.77 2103 0.1560
15 1 11 11.17 20.39 9.73
15 1 0 11.26 20.47 9.83
15 1 11 QPSK 11.08 20.41 9.74 21.91 0.1552
15 12 0 9.07 18.43 7.81
Limit EIRP < 1W Result Pass
LTE Band 5 Maximum Average Power [dBm] (GT - LC = 1.34 dB)
Sub-carrier . .
Spacing [kHz] Number of Tones Mod Lowest Middle Highest ERP (dBm) ERP (W)
3.75 1 0 TR 10.43 20.38 11.85 19.57 0.0906
3.75 1 47 10.42 20.29 11.77
3.75 1 0 e 12.00 20.36 11.75 19.55 0.0902
3.75 1 47 11.85 20.27 11.71
15 1 0 % 11.42 20.33 10.04 19.52 0.0895
15 1 11 10.18 20.24 9.93
15 1 0 10.33 20.32 10.03
15 1 11 QPSK 10.21 20.25 9.94 19.51 0.0893
15 12 0 8.16 18.25 7.70

Limit ERP < 7W Result Pass
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LTE Band 12 Maximum Average Power [dBm] (GT - LC = 1.34 dB)
Sub-carrier . .

Spacing [kHz] Number of Tones Mod Lowest Middle Highest ERP (dBm) ERP (W)
3.75 1 0 TR 6.38 20.38 6.40 19.57 0.0906
3.75 1 47 6.30 20.35 6.34
3.75 1 0 e 6.36 20.37 6.49 19.56 0.0904
3.75 1 47 6.28 20.32 6.38

15 1 0 % 6.12 20.25 6.31 19.44 0.0879
15 1 11 6.01 20.16 6.21
15 1 0 6.11 20.24 6.33
15 1 11 QPSK 6.05 20.17 6.25 19.43 0.0877
15 12 0 4.02 18.18 4.18
Limit ERP < 3W Result Pass
LTE Band 13 Maximum Average Power [dBm] (GT - LC = 1.34 dB)
Sub-carrier . .

Spacing [kHz] Number of Tones Mod Lowest Middle Highest ERP (dBm) ERP (W)
3.75 1 0 % 6.64 20.40 6.61 19.59 0.0910
3.75 1 47 6.54 20.35 6.54
3.75 1 0 e 6.61 20.39 6.67 19.58 0.0908
3.75 1 47 6.51 20.33 6.52

15 1 0 % 6.38 20.42 5.88 19.61 0.0914
15 1 11 6.28 20.38 5.78
15 1 0 6.38 20.40 6.37
15 1 11 QPSK 6.42 20.33 6.29 19.59 0.0910
15 12 0 4.35 18.32 3.72
Limit ERP < 3W Result Pass
Part22H LTE Band 26 Maximum Average Power [dBm] (GT - LC = 1.34 dB)
Sub-carrier . .
Spacing [kHz] Number of Tones Mod Lowest Middle Highest ERP (dBm) ERP (W)
3.75 1 0 % 12.00 20.53 10.31 19.72 0.0938
3.75 1 47 11.93 20.48 11.73
3.75 1 0 e 12.02 20.52 11.77 19.71 0.0935
3.75 1 47 11.94 20.45 11.69
15 1 0 TR 10.53 20.67 9.96 19.86 0.0968
15 1 11 10.43 20.57 9.85
15 1 0 10.54 20.65 10.05
15 1 11 QPSK 10.45 20.58 9.97 19.84 0.0964
15 12 0 8.46 18.61 7.81

Limit ERP < 7W Result Pass
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Part90S LTE Band 26 Maximum Average Power [dBm] (GT - LC = 1.34 dB)
Sub-carrier . .
Spacing [kHz] Number of Tones Mod Lowest Middle Highest ERP (dBm) ERP (W)
3.75 1 0 TR 5.53 20.58 5.52 19.77 0.0948
3.75 1 47 5.49 20.54 5.42
3.75 1 0 e 5.56 20.61 5.54 19.81 0.0957
3.75 1 47 5.46 20.62 5.44
15 1 0 % 5.35 20.54 5.40 19.73 0.0940
15 1 11 5.34 20.47 5.30
15 1 0 5.44 20.55 5.41
15 1 11 QPSK 5.32 20.51 5.33 19.74 0.0942
15 12 0 3.36 18.39 3.24

Limit Output Power < 100W Result Pass
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Part90S LTE Band 26 Straddle Maximum Average Power [dBm] (GT - LC = 1.34 dB)
Sub-carrier . .

Spacing [kHz] Number of Tones Mod Lowest Middle Highest ERP (dBm) ERP (W)
3.75 L 0 BPSK - 20.52 - 19.71 0.0935
3.75 1 47 - 20.48 -

3.75 ! 0 QPsk - 20.51 - 19.70 0.0933
3.75 1 47 - 20.44 -
15 L 0 BPSK - 20.31 - 19.50 0.0891
15 1 11 - 20.22 -
15 1 0 - 20.37 -
15 1 11 QPSK - 20.26 - 19.56 0.0904
15 12 0 - 18.27 -
Limit Reporting Only Result Pass
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LTE Band 2

Peak-to-Average Ratio

Mode LTE Band 2 / 15kHz
Mod. BPSK QPSK Limit: 13dB
T Size 1T 1T Full T Result
Lowest CH 2.67 2.14 4.32
Middle CH 2.64 2.09 4.29 PASS
Highest CH 2.67 2.14 4.32
TEL : 886-3-327-3456 Page Number : A2-10f 15
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LTE Band 2/ 15kHz / BPSK

Lowest Channel / 1T

Spectrum

&

Ref Level 30,00 dbr
= ALt 30 d
TRG:EXT

m_ Offset 12.00 d&
B AQT 117 ms @ RBW 200 kHz

@152 Cirw

o
I

[CF 1.8501 GHz

Mean Pwr + 20,00 dB

Distribution Function

v

| Peak | Crast | 109% | 1% |

Samples: 100000

Mean 0.19% | 0.018% |
Trace1 [ 7.4 dem | 10.1zdem .78 g8 0.32 d8 2.38 dB 2.67 dB 2.70 dB
Marker
- —
)i | Measuring... il (o A

Middle Channel/ 1T

Spectrum

&

Ref Level 30,00 dbr
= ALt 30 d
TRG:EXT

m_ Offset 12.00 d&
B AQT 117 ms @ RBW 200 kHz

@152 Cirw

CF 1.88 GHz

Mean Pwr + 20,00 dB

Mean
Trace 1 | 18.45 des

Marker

v ive Distribution Function Samples: 100000
| Peak | Crast | 109% | 1% | 0.19% | 0.018% |
m | 211sdem | 2.69 da 0.32 d8 2.35 dB 2.64 d8 2.70 dB

Measuring...

[ FERERN Y ) 4

Highest Channel/ 1T

Spectrum

&

TRG:EXT

Ref Level 30,00 dem  Offset 12,00 di
= ALt 30dB AQT 117 ms ® RBW 200 kHz

@152 Cirw

cF 1.9000 GHz

Mean Pwr + 20,00 dB

Measuring...

v ive Distribution Function Samples: 100000
Mean | Peak | Crast | 109% | 1% | 0.19% | 0.018% |
Trace 1 [ 7.6sdem | 10.34dem .69 o8 0.32 d8 2.38 dB 2.67 dB 2.70 dB
Marker
-r

illlllll [*] 4
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LTE Band 2/ 15k / QPSK

Lowest Channel / 1T

Lowest Channel / Full T

h
1

Levi 00 dém  Offset 12,00 di
= ALt 30dB AQT 117 ms ® RBW 200 kHz
TRG:EXT
@152 Cirw
T

CF 1.9000 GHz

Mean Pwr + 20,00 dB

v ive Distri Function Samples: 100000
Mean | Peak | Crast | 109% | 1% | 0.19% | 0.018% |
Trace 1 [ 7.66 d8m | 9.87 dem 7.21 d8 0.32 d8 1.51 dB 214 d8 2.20 dB
Marker
L j( | Measuring..” P

Spectrum “-;”J Spectrum “-;”J
Ref Level 00 dém  Offset 12.00 dB Ref Level 30.00 dém  Offset 12.00 di
> att 3008 AQT 117 ms @ RBW 200 kHz e ALt 3008 AQT 117 ms & RBW 200 kHz
TRGEXT TRGEXT
@iz Cirw @iz Cirw
T T
o | |
| i
= :
0.0 v 0.0 T T
5 I\
i€ + i€ i
i€ ‘ i€ ;
1€ 1€
lCF 1.8501 GHz Mean Py + 20.00 dB lCF 1.8501 GHz Mean Py + 20.00 dB
v ive DI Function Samples: 100000 v istri Function Samples: 100000
Mean | Peak | Crast | 109% | 1% | 0.19% | 0.018% | Mean | Peak | Crast | 109% | 1% | 0.19% | 0.018% |
Trace 1 [ 7.36 dam 9.56 dBrm .20 d8 0.32 d8 1.51 dB 214 d8 2.20 dB Trace 1 [ 7.6 dBm | 1156 dBm .40 d8 .57 d8 +.12 dB 3,32 d8 +.41 dB
Marker Marker
L b ] Measuring... ] P L b | Measuring..” i P
Spectrum “an Spectrum “an
00 dém  Offset 12.00 dB Ref Level 30.00 dém  Offset 12.00 di
> att 3008 AQT 117 ms @ RBW 200 kHz e ALt 3008 AQT 117 ms & RBW 200 kHz
TRGEXT TRGEXT
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T T
0.0 “ 0.0 It
£ }
I
i€ i€ ‘
1E 1E
1€ ‘ 1€
lcF 1.88 GHz Mean Py + 20.00 dB lcF 1.88 GHz Mean Py + 20.00 dB
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Mean | Peak | Crast | 109% | 1% | 0.19% | 0.018% | Mean | Peak | Crast | 109% | 1% | 0.19% | 0.018% |
Trace 1 [ 18.46 dBm | 20.66 dBm 7.22 d8 0.32 d8 1.51 dB 2.09 d8 214 dB Trace 1 [ 17.25 dBm | 21.56 dBm .32 d8 2.55 d8 +.09 dB +.29 d8 +.32 dB
Marker Marker
L b | Measuring..” P L b ] Measuring... P
Spectrum %"J Spectrum %"J
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Mean Pwr + 20,00 dB
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Trace1 [ 7o dBm | 1165 dem  4.39 g8 .57 d8 +.12 dB 3,32 d8 +.41 dB
Marker
L b ] Heasuring... ]
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26dB Bandwidth

Mode LTE Band 2 : 26dB(kHz)
Subca'rner 15k
Spacing
Mod. QPSK
Lowest CH 220.18
Middle CH 218.18
Highest CH 216.18
TEL : 886-3-327-3456 Page Number : A2-4 of 15
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LTE Ba

nd 2

Lowest Channel / 15kHz / QPSK

Spectrum “-;”J
Ref Level 00 dBém Offset 12.00 dB & RBW 3 kHz
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M1 1 1.85016833 GHz -0.38 dEm nd8 down 220.18 kHz
T 1 1.64999211 GHz ~26.65 dBm nda 26,00 dB
T2 1 1.85021229 GHz -26.53 dem Q factor 8403.0
b Measuring... (] ] 4
Spectrum “an
Ref Level 00 dBém Offset 12.00 dB & RBW 3 kHz
_r 30d8 @ SWT 691 ms @ VBW 10kHz Mode Sweep
GAT:EXT
| D
Ml .73 dBm|
- 1.8B0068330 GHZ]
= ndB 26.00 dB
0 By " 210.180000000 kHz|
A e ! u Odoctor | ”1‘ 8617.0)
o P T ‘L\
10 g f | g
i g,
204 4 i
E ';_ & Jw“”‘l“ g A
w‘. ™ Ty
40
sad
40
CF 1.80 GHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Trc | *-value v-value | Function | Function Result |
M1 1.88006833 GHz 9.73 dBm nd8 down 218.18 kHz
T 1 1.67989371 GHz -18.02 dem ndd 26,00 dB
T2 1 1.63011169 GHz -16.25 dem Q factor 8617.0
b Measuring... (] ] 4
Spectrum “5‘]
Ref Level 30.00 dom  Offset 12.00 4B & RBW 3 Wiz
_res 308 @ SWT 691 ms @ VBW 10kHz  Mode Swesp
GAT:EXT
017k Max
CHE] 0.26 dbm|
- 1.909968330 GHz]
= ndB .00 dBj
04 Bre 216.180000000 kHz]
Qfactor a09+.9)
o ¥
w ‘..mjd b, Ay ofaed ”\’ﬂum
/ \
di Py AN
“ YAl wy
o i
EN ’
h' T
f
o i b
it -
504
40
CF 19099 GHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result |
M1 1 1.80996633 GHz -0.26 dbm | nda down 21618 kriz
T 1 1.90979451 GHz -25.44 dem nda 26,00 de
T2 1 1.01001069 GHz -23.02 dEm Qq factor 8834.9
L D) Measuring. W ) v

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG461129B

Occupied Bandwidth

Mode LTE Band 2 : OB(kHz)
Subca'rner 15k
Spacing
Mod. QPSK
Lowest CH 185.01
Middle CH 184.62
Highest CH 185.01
TEL : 886-3-327-3456 Page Number : A2-6 of 15

FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT Report No. : FG461129B

LTE Band 2

Lowest Channel / 15kHz / QPSK

Spectrum

&

00 dBm  Offset 12.00 dB = RBW 3 kHz
o At 0dR @ SWT 691 ms @ VBW 10 kHz

Mode Swasp
GAT:EXT

Mi[1] 0.43 dém]
0 1.850168330 GHz]
b oce By 185.014985015 kHz]

A 2 W P v

il Wy

i,

1t s

CF 1.8501 GHz

1001 pts Span 400.0 kHz.
Marker
Type | Ref | Trc | %-value | v-value | Function | Function Result |
1 1 1.85016833 GRz -0.43 dbm
T 1 1.85001009 GHz ~11.94 dem Oce Bw 185.014985015 kHz
T2 1 1.850195105 GHz -10.60 dem
— —
[ i T Measuring.. QEARRRALD W00 y)
Spectrum “an
RefLevel 30.00 dm  Offset 12.00 48 & RBW 3 Wiz
_r 30d8 @ SWT 691 ms @ VBW 10kHz Mode Sweep
GAT:EXT
| D
Ml 9.74 dBm|
- 1.8B0068730 GHZ]
2 Occ By 15 5 kHz]
M1
0 \ v
: e
oe g e lu{'ll"""m il e %
10 My { i
] i il
204 ‘W iy
. \
?ﬁ' L "H!. ‘i
L i
40
sad
&0
CF 1.60 GHz 1001 pts Span 400.0 kHz.
Marker
Type | Ref | Trc | %-value | v-value | Function | Function Result |
1 1.88006873 GHz .74 dem
T 1 1.67391009 GHz ~1.34 dBm Oce Bw 184615384615 kHz
T2 1 1.880094705 GHz 0.73 dem
[ i ] Measuring.. y)
Spectrum %"J
Ref Level 30.00 dom  Offset 12.00 4B & RBW 3 Wiz
o att 0B @ SWT  691ms @ VBW 10kH:  Moda Swasp
GAT:EXT
017k Max
CHE] 030 dBm
- 1.909968330 GHz]
“ 0cc Bui 185.014985015 kHz]
104l
]
o 1
Ny ) st gt U
o i “_J‘\" i ""ff,-’lr’nr”w St o
[ |
d o | Ay
20 -
A AP
0 VA AW
F .
o i Lras ™ gl
Fhif¥ibeT AT
S04
40
CF 19099 GHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result |
M1 1 1.80996633 GHz ~0.30 dbm
T 1 1.90981009 GHz -12.40 dem oce Bw 185.014985015 knz
12 1 1.509995105 GHz -10.61 dem
i T Measuring. | |

TEL : 886-3-327-3456
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samonas. FCC RADIO TEST REPORT Report No. : FG461129B

Conducted Band Edge

LTE Band 2/ 3.75kHz / BPSK
Lowest Band Edge /1T Highest Band Edge /1 T

Spectrum || Spectrum i

Ref Level 25.00 dém  Offset 12.00 db @ RBW 200 Hz Ref Level 2500 dBm  Offset 12.00 dB & RBW 200 Hz

lo Att 30 dB SWT 9.5ms @ VBW 1kHz Mode Auto FFT = Att 30de SWT 95ms @ VBW 1kHz Mode Auta FFT
SGL GAT:EXT SGL GAT:EXT

@ 1Rm AvoPwr @ 1Rm AvgPwr

M1[1] -20.93 dBm| mM1[1] 38.08 dBm
1.849999552 GHz] | [| 20 4B 1.910001000 GHz

10 dB

0 dBm

-10 dBm

M 20 dBm
M
|

|
b o ""‘
N MW MWMW‘MMM L 'Wwi %M‘W

Im PR H 9 ..JA
LS VT et

01 -12.000 dBrmy

D1 -13.000 dBém

a)y

L TR

CF 1.85 GHz 1001 pts Span 1.0 Mz ] || CF 1.91 GHz 1001 pts Span 1.0 MHz |
—
)i ] Ready RRRRRRE e AL Jid ] Ready ARRRERRRE W0 4
Date: 30.JUL.2024 1:25:28 Date: 30.JUL.2024 15:09:22

LTE Band 2/ 3.75kHz / QPSK
Lowest Band Edge /1T Highest Band Edge /1 T

Spectrum =[] Spectrum k2

Ref Level 25.00 dBm  Offset 12,00 dB & RBW 200 Hz Ref Level 2500 dém Offset 12.00 d& & RBW 200 Hz
l& Att 30 de SWT 9.5ms @ VBW 1kHz Mode Auto FFT = ALt 30de SWT 9.5ms @ VBW 1kHz Mode Auto FFT
SGL GAT:EXT SGL GAT:EXT
@ 1Rm AvoPwr @ 1Rm AvgPwr
M1[1] -29.51 dBm| mM1[1] 35.89 dBm
20de 1.849999552 GHz] | [| 20 4B™ 1.910001000 GHz
10 dBm 10 dB
0 dBm
-10 dBém |

01 -12.000 dBrmy

D1 -13.000 dBém

| ———

-20 dBm
!

-30 dBm:

JM

ﬂlf'U -50 dBm: '"Wl
" " L1y 50 .dB J{ . MH‘ “ﬂt
MWWMW’W" it T | e i
s |

Ulﬂmwm

CF 1.85 GHz 1001 pts BP:‘ 1.0 MHz | ||[CF 1,91 GHz 1001 pts I Span 1.0 MHz
il ] Ready  GLMRLLRAD WO Al )i T weedr WA 48 Y
TEL : 886-3-327-3456 Page Number 1 A2-8 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 2/ 15kHz / BPSK

Lowest Band Edge /1T Highest Band Edge /1T
Spectrum ||| Spectrum i
Ref Level 25.00 dom  Offset 12.00 d6 & RBW 200 1z Ref Level 25,00 dem  Offset 12.00 d2 « RBW 200 Hz
lo Att 30d8 SWT  9.5ms @ VBW 1kHz Mode Auto FFT o Att 30ds  SWT 9.5ms @ VBW 1kHz Mode Auto FFT
GAT:EXT GAT:EXT
@ 1Rm AvgPwr @ 1Rm AvgPwr
M1[1] -27.53 dBm mM1[1] 24.32 dBm
20 dB 1840909600 cHz| | [ 22 9B 1.910001000 GHz
10 dBm 10 dB
0 dem
b -10 dBm
{01 -12.000 dem ,’IW D1 -13.000 d8m pr
.} 20 dem ,” by
FJ”’\\W I |
.h U‘ LH{L‘LH 40 dBm .xli.ﬂllmmlll 11
NI, T
4 ¥ij 50 dBm L1 EJL
A h Jw "
v 0 dam— b V\‘I P e
R e llﬂ“x e B h| TR ! [ | |
ELE —
CF 1.85 GHz 1001 pts Span 1.0 MHz CF 1.91 GHz 1001 pts Span 1.0 MHz
—— e,
]" J Measuring... BECCLLD WG AL J" Measuring...  LULLLECED 0 y
Date: 30.JUL.20D24 06 : 31.JUL.2024 11:57:00

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 2 / 15kHz / QPSK

Lowest Band Edge /1T

Highest Band Edge /1 T

] ] o
Spectrum ﬂ%}‘ Spectrum o
Ref Level 25.00 dém  Offset 12.00 db @ RBW 200 Hz Ref Level 25,00 dém  Offset 12.00 dB & RBW 200 Hz
lo att 30 dB SWT 9.5ms @ VBW 1kHz Mode Auto FFT |= Att 30de SWT 95ms @ VBW 1kHz Mode Auta FFT
GAT:EXT GAT:EXT
@ 1Rm AvoPwr @ 1Rm AvgPwr
M1[1] -27.13 dBm| mM1[1] 25.89 dBm
20de 1.849999600 GHz] | [| 20 4B™ 1.910001000 GHz
10 dB
0 dBm
0 -10 dBém J
D1 -12.000 dBm ﬂ D1 -13.000 dBm: M
i -20 dBm ( 1 -
1‘.4"« 30 dBm | ‘Hi n
uﬂ W MLy Lyl MW Uﬁ;
MU twrj\ﬂ \WW 40 dem {MHN w'( IKJ
|
7 Jl M 50 dBm - U’l-
ly | di -
o -60 dBm. I
oo [ - il il T
— B et — nasall N D
BLLER e
CF 1.85 GHz 1001 pts Span 1.0 MHz CF 1.91 GHz 1001 pts Span 1.0 MHz
3
H | Heasuring...  WRERRANED W0 AL R J Measuring... QRLCLNC LD G y
Pater S0.JUL.2Z0EL L7081 Date: 31.JUL.2024 11:55:07
Lowest Band Edge / Full T Lowest Band Edge / Full T
] ] o
Spectrum ﬂ%}‘ Spectrum o
Ref Level 25.00 dém  Offset 12.00 dB & RBW 2 kHz Ref Level 2500 dém  Offset 12.00 dB @ RBW 2 kHz
lo Att 30de  SWT 948.2 ys @ VBW 10kHz Mode Auto FFT = Att 30dB SWT  948.2 ps @ VBW 10 kHz  Mode Auto FFT
GAT:EXT GAT:EXT
@ 1Rm AvoPwr @ 1Rm AvgPwr
M1[1] -26.42 dBm| M1[1] 25.48 dBm|
20de 1.849999000 GHz] | [| 20 4B 1.910001000 GHz
10 dBs 10 dB
0 dBm 0 dBm
T -10 dBm |
D1 -12.000 WW FMJIW D1 -13.000 dBm: nf ﬂpﬂwﬂ(w
it Mn vt -20 dBm [ T ‘ 4 -
-30 dBm:

I

-40 dBm:

N
MMWWMWM

-50 dBm:

e,

-70 dBm

1001 pts

Span 1.0 MHz CF 1.91 GHz

] Measuring...

1001 pts

Span 1.0 MHz

—
[ | BEEERER AL

Date:

I

p—
J Measuring...  LROLLCER WO

30.JUL.2024 16:21:3%

%

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

Conducted Spurious Emission

LTE Band 2/ 3.75kHz

Lowest Channel / BPSK

Lowest Channel / QPSK

Spectrum = || spectrum w
Ref Level 30.00 dém  Offset 12.00 d& & RBW 1 MHz Ref Level 30,00 dem  Offset 12.00 dB @ RBW 1 MHz
lo Att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep | ALt 30ds  SWT 77.9ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm Max (@ 1Rm Max
M1[1] 8.58 dBm| M1[1] 8.44 dBm|
1.850601 GHz 1.850601 GHz
20 dem: 20 dem
L
10 derm 10 dBm
0 dBm 0de
-10 dBm -10 d
01 -13.000 denr 01 -13.000 dem
-20 dbm -20 dBm
-30 dBm i I -30 dem §
-40 dBm -40 dB
-50 dBm -50 d
-60 dbm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
RuE v — " )\ —
L J1 J Ready WERRREEE WG AN JL J Ready [CLCTTITT

4

Middle Channel / BPSK

Middle Channel / QPSK

Spectrum = || spectrum w
Ref Level 30.00 dém  Offset 12.00 d& & RBW 1 MHz Ref Level 30,00 dem  Offset 12.00 dB @ RBW 1 MHz
lo Att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep | ALt 30ds  SWT 77.9ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm Max (@ 1Rm Max
M1[1] 18.93 dBm) M1[1] 19.45 dBm)
X 1.880550 GHz n 1.880550 GHz
20 dem: 20 dem
10 derm 10 dBm
0 dBm 0de
-10 dBm -10 d
D1 -13.000 denr 01 -13.000 dem
-20 dbm -20 dBm
-30 dBm -30 dBm
-40.dam e b WM s e Bk e
-50 dBm -50 d
-60 dbm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
RuE v Read: — " )\ Read: —
L J1 J eady WERRREEE WG AN JL J eady [CLCTTITT 4
TEL : 886-3-327-3456 Page Number 1 A2-11 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 2/ 3.75kHz

Highest Channel / BPSK Highest Channel / QPSK
Spectrum u? Spectrum ué:'
Ref Level 30.00 dBm Offset 12.00 d& & RBW 1 MHz Ref Level 30,00 dBm Offset 12.00 de & RBW 1 MHz
lo Att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep | ALt 30ds  SWT 77.9ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ LRm Max
mi[1] 8.14 dBm mM1[1] 7.96 dBm
1.910510 GHz 1.910510 GHz
20 dBnir 20 dBm:
M M
10 dBr 10 dem:
0 dBm 0ds
-10 dBm -10 di
D1 -13.000 dBnr D1 -13.000 dBrr
-20 dBm -20 dBm
-30 dBm t -30 dBm i
W“WMMM e WWM M
-S0 dBm -50 di
-60 dBm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
- ) 4 — " )i —
[ )i 7 Ready  RANNMNNAN W6 il il J Ready (LU UL Vi
Date: 30.JUL.2024 14:22:12 Date: 30.JUL.2024 14:23:4
TEL : 886-3-327-3456 Page Number : A2-12 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Ban

d 2 /15kHz

Lowest Channel / BPSK

Lowest Channel / QPSK

Dates

31.JUL.2024

10:03:

Spectrum = || spectrum w
Ref Level 30.00 dém  Offset 12.00 d& & RBW 1 MHz Ref Level 30,00 dem  Offset 12.00 dB @ RBW 1 MHz
lo Att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep | ALt 30ds  SWT 77.9ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm Max (@ 1Rm Max
M1[1] 7.90 dBm| M1[1] 7.65 dBm|
1.850600 GHz 1.850600 GHz
20 dem: 20 dem
10 dem—"44 10 dem—4
0 dBm 0de
-10 dBm -10 d
01 -13.000 denr 01 -13.000 dem
-20 dbm -20 dBm
-30 dBém F .ﬂ -30 dBm
-40 dBm -40 d v
-50 dBm -50 d
-60 dbm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
RuE — " —
( )l JESSEEE . 7| L o ey . /4
Date: 30.JUL.202d4 17z

Middle Channel / BPSK

Middle Channel / QPSK

Spectrum = || spectrum w
Ref Level 30.00 dém  Offset 12.00 d& & RBW 1 MHz Ref Level 30,00 dem  Offset 12.00 dB @ RBW 1 MHz
lo Att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep | ALt 30ds  SWT 77.9ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm Max (@ 1Rm Max
M1[1] 18.04 dBm M1[1] 18.14 dBm)
1.880550 GHz 1.880550 GHz
20 dem—" 20 dem—"
10 dBm 10 dem-
0 dBm 0de
-10 dBm -10 d
01 -13.000 denr 01 -13.000 dem
-20 dbm -20 dBm
-30 dBém -30 dBm
-40 dBm -40 dBm
-50 dBm -50 d
-60 dbm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
— — — —
L J1 J Ready [ L] N AN JL J Ready [ LI N 4
Date: 31.JUL.2024 10:48:07 Date: 31.JUL.2024 11:16:50
TEL : 886-3-327-3456 Page Number 1 A2-13 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 2/ 15kHz

Highest Channel / BPSK

Highest Channel / QPSK

Spectrum

=|[ spectrum =
Ref Level 25.00 dbm_ Offset 12.00 d& & RBW 200 Hz Ref Level 25.00 dbm _ Offset 12.00 dB w RBW 200 Hz
o At 30dB SWT  95ms @ VBW 1kHz Mode Auto FFT o Att 30dE SWT  9.5ms @ VBW 1kHz Mode Auta FFT
GAT:EXT GAT:EXT
(@1Rm AvgPwr (@ 1Rm AvgPwr
M1[1] 24.32 dBm M1[1] 25.89 dBm
20 dBm; 1.910001000 GHz| | [| 20 ¢8m 1.910001000 GHz
10 dermn 10 dBm
0 dBm 0 dBm
-10 dBm 4 -10 dBy i
D1 -13.000 dBny HL D1 -13.000 dBm }ﬁ{
-20 dBm I ; -20 dBy ( 1 .
-30 dBm i ’u‘[ [ -30 dB “ﬂ ﬁ
TILRY AR
40 dBm IMN i L\IIH 40 dr - | i Bl
A Tolui AL
S0dBm L Ql 1J‘1‘ V I 50 dem M | !
I
. -, K
-50 dim 4 e -50 dB
LA I ~1o
- f (LW e S " I R —d it
= dBm oo s 71 BB — —
CF 1.91 GHz 1001 pts Span 1.0 MHz | | [[cF 1.1 aHz 1001 pts Span 1.0 MHz
- e . ]
:'T | teasuring... GRRRNACED WX 4L )i | teasuring...  @EARRRAND W0 y
,,,,,,,,, 1 11 0 Da UL 2024 1
TEL : 886-3-327-3456 Page Number 1 A2-14 of 15
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samranas. FCC RADIO TEST REPORT Report No. : FG461129B
Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
Temperature Voltage BW 15kHz Note 2
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0061
40 Normal Voltage 0.0004
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0010
PASS
-10 Normal Voltage 0.0005
-20 Normal Voltage 0.0052
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0033
Note:
1. Normal Voltage = 110 V. ; Minimum Voltage = 90 V. ; Maximum Voltage = 264 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A2-15 of 15

FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT Report No. : FG461129B

LTE Band 4

Peak-to-Average Ratio

Mode LTE Band 4 / 15kHz
Mod. BPSK QPSK Limit: 13dB
T Size 1T 1T Full T Result
Lowest CH 2.64 2.14 4.29
Middle CH 2.7 2.12 4.2 PASS
Highest CH 2.7 2.14 4.32
TEL : 886-3-327-3456 Page Number : A3-10f 15

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 4/ 15kHz / BPSK

Lowest Channel / 1T

Spectrum =)
Ref Level 30.00 dBm
o At 0de ® RBW 200 khz
TRGEXT
@153 Cinw
[S—
A
0.01 e - L
1E0)
1E-0 -
1E-0:
lcF 1.7101 GHz Mean Pwr + 20.00 d8
C v ive DI Function Samples: 100000
Mean | Peak | crast | 1006 | 1% | 0.1% | 0.019% |
Trace1 | B.32cBm 1098 dBm 26508 0.20 dB 2.49 da .64 d8 2.67 dB
Marker
Measuring...
L )i leasuring. o y]
Spectrum “?J
Ref Level 30.00 dBm Offset 11.30 d&
0GB AQT  1L7ms @ RBW 200 kHz
t
!
1
1E0)
1E-O: - —
1E-0:
cF 1.7325 cHz_ Mean Pwr + 20.00 d8
C v ive DI Function Samples: 100000
Mean | Peak | crast | 10 | 1% | 0.1% | 0.019% |
Trace 1 | 16.47 dBm  21.15cBm 273 0B 0.29 dB 2.38 da 2.70 d8 2.75 dB
Marker
Measuring...
L )i (easuring. PERRRRN i
Spectrum 7|
Ref Level 30.00 dém
I At e AQT ® RBW 200 kHz
TRGEXT
@153 Cinw
il
l\l _
0.01 - L
| :
1E0) \
1E-O
I i
1E-0: i
lcF 1.7549 GHz Mean Pwr + 20.00 d8
C v ive DI Function Samples: 100000
Mean | Peak | crast | 1006 | 1% | 0.1% | 0.019% |
Trace 1 | 7.85 cem 1066 dBm 28108 0.29 dB 2.43 da 2.70 d8 2.72 dB
Marker
|7 Measuring...  RARRRASE W0

i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 4/ 15kHz / QPSK

Lowest Channel / 1T

Lowest Channel / Full T

Spectrum

=

Ref Level 30.00 aém  Offset 11.30 d&
= At 30dE AQT 117 ms @ RBW 200 kHz
TRGEXT

(@152 Cirw

i
L

0.01

| he

10 i

1E-0 \ . 5

lcF 1.7101 cHz

Mean Prer + 20.00 dB

C v ive Distribution Functian
| Peak | crast | 1006 | 100 |

Samples: 100000
0.1% | 0.019% |

Mean
Trace 1 8.25 dBm 10,51 dBm 2,26 dB 0.29 d8 1.62 da
Marker

2.14 dB 2,26 dB

Measuring...

e i

=T @

Ref Level 30.00 aém  Offset 11.30 d&
= At 30dE AQT 117 ms @ RBW 200 kHz

1E-D:

1E-0 5 i

lcF 1.7101 cHz Moan Pwr + 20.00 dB

C v ive Distribution Functian Samples: 100000
Mean | Peak | Crast 1006 | 100 | 0.1% | 0.019% |
Trace1 | 7.57 cem  1192cem 43508 2.52 dB +.09 d8 4.29 d8 .35 dB

Marker

] Heasuring... Tm e 4

Middle Channel/ 1T

Middle Channel / Full T

=)

Spectrum
Ref Level 30.00 aBm  Offset 11.30 d&

I At 30de AQT 117 ms @ RBW 200 kHz
TRGEXT

@153 Cinw

1

1E-D:

1E-0 | <
| ¥

lcF 1.7325 cHz

Mean Prer + 20.00 dB

C ive Distribution Function

Samples: 100000

Mean | Peak | crast | 1006 | 100 | 0.1% | 0.019% |
Trace 1 | 16.43 dBm 2068 dBm 2,25 B 0.29 d8 1.5 da 2.17 dB 2.17 dB
Marker
Measuring... i I Y

Spectrum [“‘V?J

Ref Level 30.00 aém  Offset 11.30 d&
= At 30dE AQT 117 ms @ RBW 200 kHz

1E-D:

lcF 1.7325 cHz Moan Pwr + 20.00 dB

C v ive Distribution Functian Samples: 100000
Mean | Peak | crast | 1006 | 100 | 0.1% | 0.019% |
Trace 1 | 17.70 dBm 2200 dBm  4.30 dB 2.52 dB +.03 da 4.20 d8 .26 dB
Marker

Measuring... WL

o P

Highest Channel/ 1T

Highest Channel / Full T

Spectrum 7|
Ref Level 30.00 gbm _ Offset [
e AQT ms ® RBW 200 kHz
1E0) i
1E-0 - -
1E-0:
CF 1.7549 GHz Mean Pwr + 20.00 d8
C v ive Distribution Functian Samples: 100000
Mean | Peak | crast | 1006 | 100 | 0.1% | 0.019% |
Trace1 | 7.8 cem 1009 dem  2.22cB 0.32 d8 1.5 da 2.14 d8 2.23 dB
Marker
L )i | Measuring... e i

Spectrum 7|
Ref Level 30.00 Gbm _ Offset 11,30 d&
0GB AQT  1L7ms @ RBW 200 kHz
N
0.01
i =
1E0) !
1E-O: — -
1E-0:
lcF 1.7549 GHz Mean Pwr + 20.00 d8
C v ive Distribution Functian Samples: 100000
Mean | Peak | crast | 1006 | 100 | 0.1% | 0.019% |
Trace1 | 7.6 cBm 1160 dBm 43408 2.52 dB +.09 d8 4.32 d8 .35 dB
Marker
- —
Measuring...
L U ] Heasuring... " SENNNNNRN W Y]
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Page Number : A3-30of 15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

26dB Bandwidth

Mode LTE Band 4 : 26dB(kHz)
“Spacing. 15k
Mod. QPSK
Lowest CH 205.39
Middle CH 205
Highest CH 219.38

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A3-4 of 15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 4

Lowest Channel / 15kHz / QPSK

Spectrum

=

Ref Level 30.00 Bm _ Offset

1130 o @ RBW 3 kHz

o att 3008 @ SWT  691ms @ VBW 10kHz  Mode Sweep
GAT:EXT
@17k Max
mifi] 0.21 dim|
0 1.710167130 GH|
- ndB 26.00 dB)|
1 By 205.990000000 kiiz]
Qfactor, 83269
o di

A

D

-10 ,‘1
204 Mot Y
T T
[ ,
0 ; A
o h
P "oy
biAtalds T Wi
s0dl
-£0
CF 1.7101 GHz 1001 pts. Span 400.0 kHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1 1.71016713 GHz -0.21 dém ndB dawn 205.39 kHz
1 1 1.71000529 GHz ~27.48 dém ndd. 26.00 db
T2 1 1.71021069 GHz -25.56 dém Q factor 5326.3
T 8 =

Middle Channel / 15kHz / QPSK

Spectrum

=)

Ref Level 30.00 dBm

Offset 11,30 0 & RBW 3 kHz

o att 30dE @ SWT  691ms @ VBW 10kHz  Mode Sweep
GAT:EXT
O
ML) 3.97 dbm|
- 1.732566 730 GHZ
= ndp ) 26.00 uB|
1 pw Y 205000000000 kiiz]
N T A i
o AN ,JJMIW i W ll\"h‘
{
-10 e 10y
o ) T,
: Li i
#{ .ﬂL_’Il n.wW"“lF “Lr .
T M‘U}*ﬂ“wh
-0
s0dl
-£0
CF 1.7325 GHz 1001 pts. Span 400.0 kHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1.73256673 GHz 9.97 d8m ndB dawn 205.0 kHz.
1 1 1.73240529 GHz -17.29 dam ndd. 26.00 db
T2 1 1.73261029 GHz -16.11 dém Q factor 84518
T
Measuring...
L JL - Measuring. V]

Highest Channel / 15kHz / QPSK

Spectrum

&

RefLevel 30.00 Gbm  Offset 11.30 dB & RBW 3 kiz
e att 0GR @ SWT  891ms @ VBW 10 kHz  Mode Swesp
GAT:EXT
@17 M
CETET] 0.48 abm)|
20 1.754966730 GHz|
= ndB 26.00 dB|
o By 219.380000000 kHz]
a factor 7999.6|
it
od Wl a i
S Ba B gl P ¥ ArL‘
- S A B
20 di L
)
\
30 g L
T "
o P -
Yiadlili L iﬂmmm
50 d
-0
CF 1.7549 GHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
MI 1 1.75496673 GHz -0.48 dam @ dawn 219.38 khz
T 1 175479171 GHz -26.49 dam nda 26.00 dB
T2 1 1.75501109 GHz -27.12 dém q factor 7999.6
L Il Meaguring... ' 7

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG461129B

Occupied Bandwidth

Mode LTE Band 4 : OB(kHz)
Subca'rner 15k
Spacing
Mod. QPSK
Lowest CH 185.01
Middle CH 184.62
Highest CH 184.62
TEL : 886-3-327-3456 Page Number : A3-6 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 4

Lo

west Channel / 15kHz / QPSK

Spectrum

=

Ref Level 30.00 Bm  Offset 11.30 dB & RBW 3 kHz

o ate 308 @ SWT  691ms @ VBW 10kHz  Mode Sweep
GAT:EXT
@ 17k Max
ML) 0.11 dBm|
- 1.710166730 GH2|
- occ Bw 185.014985015 kHz|
10
"
0 L3
! h A Il T
N P LY Y W L S
f
204 foy | I
4 WM
W) T
0 7 Lkt
o e
ﬁjﬁ#‘f'ﬂ v w“‘“"wﬁﬂlﬂm
Sl
i {
-£0
CF 1.7101 GHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Trc | %-value | v-value | Function | Function Result |
M1 1 1.71016673 GHz 0.11 d8m
T1 1 1.710008492 GHz -11.50 dem occ Bw 185.014985015 kHz
T2 1 1710193506 GHz -8.93 dém
L il | Heasuring... @ e 4

Mi

ddle Channel / 15kHz / QPSK

Spectrum

=)

GAT:EXT

Ref Level 30.00 Bm  Offset 11.30 dB & RBW 3 kHz
lo At 30 @ SWT

691 ms @ VBW 10 kHz  Mode Sweep

@17k Max

CFTRY] 10.31 dibm|
a3 GHZ|

oce By

1
L 2

R R W T T

[T f=

~
FYA AT

CF 1.7325 GHz

1001 pts. Span 400.0 kiz

Marker

X-valug | v-value |

Function _| Function Result

Type | Ref | Trc |
M1

T1 1
T2 1

1.73256713 GHz
1.732408891 GHz
1.732593506 GHz

10.31 dém
-0.56 dam
0.97 dam

Oce Bw 184.615384615 kHz

Measuring... [l

e i

Highest Channel / 15kHz / QPSK

Spectrum

&

Ref Level 30.00 dém

Offset 11,30 dé @ RBW 3 khz

e att 3008 @ SWT  631ms @ VBW 10 kHz  Mode Swesp
GAT.EXT
@ 17k Ma
M1[1] 0.46 dBm|
- 1.754969530 GH2
= occ Bw 184.615384615 kHz|
10
-
o ;
T
W e )
" ™ e e \.»m,«fL‘ hill=

: u‘f""n‘]ﬂ%

L'

!
I " F\l"ppw
-0
CF 1.7549 GHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
MI 1 1.75496053 GHz ~0.46 dam
T 1 1.754811289 GHz -10.36 dam oce Bw 184.615384615 kHz
T2 1 1.754995004 GHz -10.23 dam
Measuring... 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG461129B

Conducted Band Edge

LTE Band 4/ 3.75kHz / BPSK

Lowest Band Edge /1T Highest Band Edge /1 T

Spectrum || Spectrum i

Ref Level 25.00 dém  Offset 11.30 db @ RBW 200 Hz Ref Level 25,00 dém  Offset 11.30 dB @ RBW 200 Hz
lo Att 30 dB SWT 9.5ms @ VBW 1kHz Mode Auto FFT = Att 30de SWT 95ms @ VBW 1kHz Mode Auta FFT
GAT:EXT

GAT:EXT
@ 1Rm AvoPwr @ 1Rm AvgPwr

M1[1] -26.56 dBm| mM1[1] 27.12 dBm
1.709999000 GHz] | [| 20 4B 1.755001000 GHz
10 dB
0 dBm
-10 dBém ‘«
D1 -12.000 dBm \ D1 -13.000 deém fL

-20 dBm:
7 H 41]1
) 30 dBm "
40 dem - -

Nl
1 50 dem
W\Mf ] Ly 40 dem— i
bl L L T | e
|

W " Wl MAW"I e

| -70 dBm | |
CF 1.71 GHz 1001 pts Span 1.0 MHz CF 1.755 GHz 1001 pts Span 1.0 MHz
— —
H ] Measuring... LOLLLLED WO AL R J Measuring...  EUALRENCR G y
Date: 31.JUL.2024 14:26:33 Dat 1.JUL.2024 15:22:22

LTE Band 4/ 3.75kHz / QPSK

Lowest Band Edge /1T Highest Band Edge /1 T

Spectrum =[] Spectrum k2

Ref Level 25.00 dém Offset 11.30 dB @ RBW 200 Hz RefLlevel 25.00 dém  Offset 11.30 d8 & RBW 200 Hz

lo Att 30 dB SWT 9.5ms @ VBW 1kHz Mode Auto FFT = ALt nde  sSwWT 9.5ms @ VBW 1kHz Maode Auto FFT
GAT:EXT GAT:EXT

@ 1Rm AvoPwr

@ 1Rm AvgPwr

M1[1] -22.56 dBm| mM1[1] 22.18 dBm
20de 1.709999000 GHz] | [| 20 4B 1.755001000 GHz
10 dém 1068

0 dBm
D1 -13.000 dem 0 cem D1 -13.000 dBm L
gl 20 dem il
-30 dBm:
-40 dBm: - Ul
4 1
M -50 dBm- JU'V.'\ i
0 dBm ( L ! h ﬂm ! M'“M‘I 40 dBm h \ “LW‘MH‘UT M WM'MM’MM“
e L T W LT,
- | | | | -70 dBm-
Cri71GHz 1001 pts Sphan L0 MHz ]| || CF 1.755 GHz 1001 pts I Span 1.0 MHz
H ] Measuring... LOLLLLED WO y ]* J Measuring...  BUELEELLD “-

L L Vi
Date: 31.JUL.2024 14:58:26 Date: AlguL.2024 15in:e7

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 4/ 15kHz / BPSK

Lowest Band Edge /1T

Highest Band Edge /1T

] ] o
Spectrum E%’ Spectrum o
Ref Level 25.00 dém  Offset 11.30 db @ RBW 200 Hz Ref Level 25,00 dém  Offset 11.30 dB @ RBW 200 Hz
l& Att 30 de SWT 0.5ms @ VBW 1kHz Mode Auto FFT |= Att 30de SWT 95ms @ VBW 1kHz Mode Auta FFT
SGL GAT:EXT. GAT:EXT
@ 1Rm AvgPwr @ 1Rm AvgPwr
M1[1] -28.63 dBm) mM1[1] 22.36 dBm
20de 1.709999000 GHz] | [| 20 4B 1.755002000 GHz
10 dBm 10 dB
0 dBm
}1 -10 dBm
101 -12,000 dem i D1 -13.000 dBm: ﬂ
{f ‘ -20 dBm | g -
ﬁ UH | 30 dBm N " L
M ] \ “H L1 Ll Nm Wl
-40 dBm- ST
L AL L AT
|
1 1 r A
M)"“ i M 50 dBm- F‘J y ”L‘L
-60 dBm e Y M* 0 dem—{ ) S|
e |t (o T o fn"lw MMM e
P SOTPR o B
Bal: =70 dem —
CF1.71GHz 1001 pts Span 1.0 MHz CF 1.755 GHz 1001 pts Span 1.0 MHz
—
)i ] Ready [T A0 )i Neasurnae . GIRRERRED W8 Y
Date:r Sl.JUL.E024 5l Date: 31.JUL.2024 16:20:45

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG461129B

LTE Band 4/ 15kHz / QPSK

Lowest Band Edge /1T Highest Band Edge /1 T

] ] o
Spectrum ﬂ%}‘ Spectrum o
Ref Level 25.00 dém  Offset 11.30 db @ RBW 200 Hz Ref Level 25,00 dém  Offset 11.30 dB @ RBW 200 Hz
lo att 30 dB SWT 9.5ms @ VBW 1kHz Mode Auto FFT |= Att 30de SWT 95ms @ VBW 1kHz Mode Auta FFT
GAT:EXT GAT:EXT
@ 1Rm AvoPwr @ 1Rm AvgPwr
M1[1] -24.67 dBm| mM1[1] 23.85 dBm
20de 1.709998000 GHz] | [| 20 4B™ 1.755003000 GHz
10 dB
0 dBm
iIll -10 dBm n
D1 -13.000 dem r' D1 -13.000 dBm M
mi -20 dBm r t
IT Mdu 30 dBm uﬂ M
I ‘l |
Ly ol m ‘ |
I M -0 dem N‘M WT I\J
" i J
’Jf'"” | ml{ -50 dBm- ﬂ\rl Mtl\\\
pat”
- ) -0 dem——| *dj
[ Lo M%M }m "*‘-"IIL'[ M‘"‘“W
| e o SR st [
70 ELr Ema—
CF1.71GHz 1001 pts Span 1.0 MHz CF 1.755 GHz 1001 pts Span 1.0 MHz
p— |
H | teasuring...  WERRRRNND W0 AL R J Measuring... ERCCALLLL i y
Date: 31.JUL.2024 44 Date: 231.JUL.2024 [

Lowest Band Edge / Full T Highest Band Edge / Full T

Spectrum || Spectrum =

Ref Level 25.00 dém  Offset 11.30 d& @ RBW 2 kHz Ref Level 2500 dem  Offset 11.30 dB & RBW 2 kHz

l& Att 30 dB SWT  948.2 ps @ VBW 10 kHz Mode Auto FFT | Att 30 dE SWT 948.2 ps @ VBW 10kHz Mode Auto FFT

GAT:EXT GAT:EXT

@ 1Rm AvoPwr @ 1Rm AvgPwr

M1[1] -25.97 dBm| M1[1] 22.96 dBm

20de 1.709997000 GHz] | [| 20 4B 1.755001000 GHz
10 dBm 10 dB

0 dBm 0 dBm

| : A
1 10 dBm

S T T N 11 T M
o a IWMWWW\M %
" gy

-70 dBm
CF 1.71 GHz 1001 pts Span 1.0 MHz CF 1.755 GHz 1001 pts Span 1.0 MHz
H ] Measuring... QECRRRENL W0 AL ]T J Measuring...  §UERRELLD “- P
TEL : 886-3-327-3456 Page Number 1 A3-10 of 15
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samonas. FCC RADIO TEST REPORT Report No. : FG461129B

Conducted Spurious Emission

LTE Band 4/ 3.75kHz

Lowest Channel / BPSK Lowest Channel / QPSK

Spectrum = || spectrum w
Ref Level 30.00 dém  Offset 11.30 d& & RBW 1 MHz Ref Level 30,00 dem  Offset 11.30 dB @ RBW 1 MHz
lo Att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep | ALt 30ds  SWT 77.9ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm Max (@ 1Rm Max
M1[1] 10.13 dBm M1[1] 10.12 dBm)
1.709830 GHz 1.709830 GHz
20 dem: 20 dem
M1 M1
10 dBm 10 dem-
0 dBm 0de
-10 dBm -10 d
01 -13.000 denr 01 -13.000 dem
-20 dbm -20 dBm
-30 dBém -30 dBm
40 dBm L ik 40 dB WM Wy W
-50 dBm -50 d
-60 dbm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
RuE v — " )\ —
L J1 J Ready WERRREEE WG AN JL J Ready [CLCTTITT

4

Middle Channel / BPSK Middle Channel / QPSK

Spectrum = || spectrum w

Ref Level 30.00 dBm Offset 11.30 d& & RBW 1 MHz Ref Level 30,00 dBm Offset 11.20 dB & RBW 1 MHz

lo Att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep | ALt 30ds  SWT 77.9ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm Max (@ 1Rm Max
M1[1] 20.37 dBm M1[1] 20.06 dBm
a1 1.732790 GHz M1 1.732790 GHz
20 dem: 20 dem
10 derm 10 dBm
0 dBm 0de
-10 dBm -10 d
01 -13.000 denr 01 -13.000 dem
-20 dbm -20 dBm
-30 dBm -30 dBm
40 dBm v : -40 dBm ww Ty
-50 dBm -50 d
-60 dbm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
RuE v — " )\ —
L J1 J Ready WERRREEE WG AN JL J Ready [CLCTTITT

4

TEL : 886-3-327-3456
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samonas. FCC RADIO TEST REPORT Report No. : FG461129B

LTE Band 4/ 3.75kHz

Highest Channel / BPSK Highest Channel / QPSK
Spectrum u? Spectrum ué:'
Ref Level 30.00 dém Offset 11.20 dB8 & RBW 1 MHz Ref Level 30,00 dBm Offset 11.30 dé & RBW 1 MHz
lo Att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep | ALt 30ds  SWT 77.9ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@ 1Rm Max @ 1Rm Max
mi[1] 11.24 dBm mM1[1] 10.21 dBm)
1.754750 GHz 1.754750 GHz
20 dBm 20 dem:
M1 M1
10 dBrr 10 dem:
0 dBm 0 dey
-10 dBm -10 di
D1 -13.000 dBnr D1 -13.000 dBrr
-20 dBm; -20 dBm
-30 dBm -30 dBm
40 gom MWM 'uW"W“ a0 de Moy Wivinve
-50 dBm =50 di
-60 dBm; -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
- ) 4 — " )i —
)i 7 Ready  RANNMNNAN W6 il il J Ready (LU UL Vi
Date: 31.JUL.2024 14:16:24 Date: 31.JUL.2024 14:17:23
TEL : 886-3-327-3456 Page Number : A3-12 of 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 4/ 15kHz

Lowest Channel / BPSK

Lowest Channel / QPSK

Spectrum = || spectrum w
Ref Level 30.00 dém  Offset 11.30 d& & RBW 1 MHz Ref Level 30,00 dem  Offset 11.30 dB @ RBW 1 MHz
lo Att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep | ALt 30ds  SWT 77.9ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm Max (@ 1Rm Max
M1[1] 8.92 dBm| M1[1] 8.95 dBm|
1.709830 GHz 1.709830 GHz
20 dem: 20 dem
Ll M
10 dBm 10 dem-
0 dBm 0de
-10 dBm -10 d
01 -13.000 denr 01 -13.000 dem
-20 dbm -20 dBm
-30 dBém -30 dBm
-40 dBm ' -40 d Ml
-50 dBm -50 d
-60 dbm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
RuE — " —
L JL J Ready g 4| L JU J Ready [T g )
Date: 31.JUL.2024 16:25:49 Date: 31.JUL.2024 16:24:33

Middle Channel / BPSK

Middle Channel / QPSK

Spectrum

&

Ref Level 30.00 dBm Offset 11.30 d& & RBW 1 MHz

Spectrum

=

Ref Level 30,00 dBm

Offset 11.30 d& & RBW

1 MHz

lo Att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep | ALt 30ds  SWT 77.9ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1Rm Max @ 1Rm Max
M1[1] 20.63 dBm)| M1[1] 19.57 dBm
M 1.732790 GHz Wi 1.732790 GHz
20 dem 20 dem
10 den 10 dBm
0dem 0 dB
-10 dBm -10d
D1 -13.000 denm D1 -13.000 dBr
-20 dBm -20 dBm
-30 dBm -30 dBm
< W‘MW Mo, Vi AY
-50 dBm 50 d
50 dBm 60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz | | || Start 30.0 MHz 19501 pts Stop 19.5 GHz
RuE — " —
)i J Ready [T ™) 7|l )i | Ready [T e 4
Date: 31.JUL.2024 16:31:55 Date: 31.JUL.2024 16:32:52

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 4 / 15kHz

Highest Channel / BPSK

Highest Channel / QPSK

Spectrum

&

Spectrum

FAX . 886-3-328-4978

oo
v
Ref Level 30.00 dBm Offset 11.30 d& & RBW 1 MHz Ref Level 30,00 dBm Offset 11.20 dB & RBW 1 MHz
lo Att 30de SWT 77.9ms @ VBW 3MHz Mode Auto Sweep | ALt 30ds  SWT 77.9ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm Max @ LRm Max
Mi[1] 9.23 dBm)| Mi[1] 8.98 dBm)
1.754750 GHz 1.754750 GHz
20 de 20 dBm:
M1 V1
10 dBr 10 dem:
0 dBm 0ds
-10 dBm -10 di
D1 -13.000 dBnr D1 -13.000 dBrr
-20 dBm -20 dBm
-30 dBm -30 dBm
W W‘v s s0d WMMM e Ml s
-S0 dBm -50 di
-60 dBm -60 dBm
Start 30.0 MHz 19501 pts Stop 19.5 GHz Start 30.0 MHz 19501 pts Stop 19.5 GHz
il ] Read TR ] il ) Read AnmERREED W
L JL J b A JL J i y
Date: JUL.2024 16:44:27 ate: JUL.2024 16:42:53
TEL : 886-3-327-3456 Page Number 1 A3-14 of 15



samranas. FCC RADIO TEST REPORT Report No. : FG461129B
Frequency Stability
Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
Temperature Voltage BW 15kHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0045
40 Normal Voltage 0.0029
30 Normal Voltage 0.0056
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0001
PASS
-10 Normal Voltage 0.0021
-20 Normal Voltage 0.0033
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0013
Note:
1. Normal Voltage = 110 V. ; Minimum Voltage = 90 V. ; Maximum Voltage = 264 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A3-150f 15

FAX . 886-3-328-4978
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LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 15kHz
Mod. BPSK QPSK Limit: 13dB
T Size 1T 1T Full T Result
Lowest CH 2.64 2.09 4.09
Middle CH 2.52 2.06 4.03 PASS
Highest CH 2.64 2.12 412
TEL : 886-3-327-3456 Page Number : Ad-10f 15
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LTE Band 5/ 15kHz / BPSK

Lowest Channel / 1T

Spectrum

&

Ref Level 30,00 dém
= ALt 30d8
TRG:EXT

Offset 10.60 dE.
AQT 117 ms ® RBW 200 kHz

@152 Cirw

i
T
1

[CF 824.1 MHz

Mean Pwr + 20,00 dB

Trace 1 | 8.07 dam

Marker

v ive Distribution Function Samples: 100000
Mean | Peak | Crast | 109% | 1% | 0.19% | 0.018% |
10,70 dBm _ 2.68 d8 0.32 d8 2.35 dB 2.64 d8 2.70 dB
- —
Measuring...
JL | Measuring.. @ g £

Middle Channel/ 1T

Spectrum

&

Ref Level 30,00 dém
= ALt 30d8
TRG:EXT

Offset 10.60 dE.
AQT 117 ms ® RBW 200 kHz

@152 Cirw

——

0.01 i
1E !
|
1€ |
|
1E

[CF 836.5 MHz_

Mean Pwr + 20,00 dB

Mean
Trace 1 | 18.21 dem

Marker

v ive Distribution Function Samples: 100000
| Peak | Crast | 109% | 1% | 0.19% | 0.018% |
2081 dem 26108 0.23 d8 2.38 dB 2.52 dB 2.61 dB

Measuring...

llllll- [*] 4

Highest Channel/ 1T

Spectrum

&

Ref Lavel 30,00 dem
= ALt 30d8
TRG:EXT

Offset 10.60 di
AQT 117 ms ® RBW 200 kHz

@152 Cirw

[CF 848.0 MHz

Mean Pwr + 20,00 dB

v ive Distribution Function Samples: 100000
Mean | Peak | Crast | 109% | 1% | 0.19% | 0.018% |
Trace 1 [ 8.0sdem | 10.60 dem .64 o8 0.29 d8 2.35 dB 2.64 d8 2.67 dB
Marker
- —
Measuring...
(easuring. CECRRRE N 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 5/ 15kHz / QPSK

Lowest Channel / 1T

Lowest Channel / Full T

Spectrum “-;”J Spectrum “-;”J
Ref Level 00 dém  Offset 10.80 dB Ref Level 30.00 dBm  Offset 10.80 dB
> att 3008 AQT 117 ms @ RBW 200 kHz e ALt 3008 AQT 117 ms & RBW 200 kHz
TRGIEXT TRGIEXT
@iz Cirw @iz Cirw
T T
a N
1€ 1€
1€ 1€
1€ 1€
[CF 824.1 MH2 ) ) Mean Pwr + 20.00 dB [CF 824.1 MH2 3 ) ) Mean Pwr + 20.00 dB
v Function Samples: 100000 v ive Distribution Function Samples: 100000
Mean | Peak | Crast | 109% | 1% | 0.19% | 0.018% | Mean | Peak | Crast | 109% | 1% | 0.19% | 0.018% |
Trace1 [ 8.7z dem | 10.42 dem .20 68 0.29 d8 1.62 dB 2.09 d8 2.17 dB Trace1 [ 7asdem | 1issdem  4.20 68 2.41 d8 .88 dB +.09 d8 +.17 dB
Marker Marker
L b | Heasuring.. ] P L b ] Heasuring.. Ml ]
Spectrum “an Spectrum “an
00 dém  Offset 10.80 dB Ref Level 30.00 dBm  Offset 10.80 dB
> att 3008 AQT 117 ms @ RBW 200 kHz e ALt 3008 AQT 117 ms & RBW 200 kHz
TRGIEXT TRGIEXT
@iz Cirw @iz Cirw
T T
Lo B s
<
0.0 0.0 '
i i
5|
1€ 1€
1E 1E
1€ 1€
[CF 836.5 MH2z ) ) Mean Pwr + 20.00 dB [CF 836.5 MH2 3 ) ) Mean Pwr + 20.00 dB
v Function Samples: 100000 v ive Distribution Function Samples: 100000
Mean | Peak | Crast | 109% | 1% | 0.19% | 0.018% | Mean | Peak | Crast | 109% | 1% | 0.19% | 0.018% |
Trace 1 [ 18.12 dem | 20.2s dew .13 g8 0.26 d8 1.62 dB 2.06 A8 214 dB Trace 1 [ 17.46dem | 2157 dem 41108 .38 d8 .80 dB 3,03 d8 +.09 dB
Marker Marker
L j( | Measuring..” P L b ] Measuring... P
Spectrum %"J Spectrum %"J
Lew 00 dém  Offset 10.60 b Level 30.00 dom  Offset 10.60 db
> att 3008 AQT 117 ms @ RBW 200 kHz e ALt 3008 AQT 117 ms & RBW 200 kHz
TRGIEXT TRGIEXT
@iz Cirw @iz Cirw
T T
0.0 > -
1E I 1E
1E 1E
1€ 1€
[CF 838.0 MHz 3 ) Mean Py + 20.00 dB [CF 838.0 MHz 3 ) Mean Py + 20.00 dB
v ive Di Function Samples: 100000 v ive Distribution Function Samples: 100000
Mean | Peak | Crast | 109% | 1% | 0.19% | 0.018% | Mean | Peak | Crast | 109% | 1% | 0.19% | 0.018% |
Trace1 [ 8.06dem | 10.72 dem .15 d8 0.29 d8 1.62 dB 2.12 dB 2.17 dB Trace1 [ 7aedem | 1isedsm 415 08 2.43 d8 .88 dB 3,12 d8 +.17 dB
Marker Marker
L j( | Measuring..” P L j( ] Measuring... P

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG461129B

26dB Bandwidth

Mode LTE Band 5 : 26dB(kHz)
Subca'rner 15k
Spacing
Mod. QPSK
Lowest CH 217.38
Middle CH 217.78
Highest CH 216.58
TEL : 886-3-327-3456 Page Number : Ad-4 of 15

FAX . 886-3-328-4978



samonas. FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 5

Lowest Channel / 15kHz / QPSK

Spectrum

Ref Level 30.00 dBm
o Att 30 d8
GAT:EXT

&

Offset 1080 dB & RBW 3 kHz
@ SWT  691ms @ VBW 10kHz Mode Swaep

| D

20

Mi[1]

10 df

ndp
B

o factor,
¥

0.22 dém]
824.166730 MHZ]
00 dg)
217.380000000 kHz|
a791.3|

LI A ey A,

iy

i

e

o

G

Immphmﬂ fratf

VY DH ﬂ mu‘!]“

CF B24.1 MHz

1001 pts Span 400.0 kHz.
Marker
Type | Ref | Trc | %-value L v-value | Function | Function Result |
1 1 B24.16673 MRz -0.22 dbm | ___nds down 217.38 iz
T 1 623,99211 MHz -29.02 dem ndd 26,00 dB
T2 1 524.20949 MHz -24.31 dem Q factor 37913
L b Measuring... (] b o 4
Spectrum “an
RefLevel 30.00 dm  Offset 1060 48 & RBW 5 Wiz
_r 30d8 @ SWT 691 ms @ VBW 10kHz Mode Sweep
GAT:EXT
| D
Mi[L] 10.85 dbm|
- 836566730 MHz|
2 nde 26.00 dB)
0 Bw oy 217.760000000 kHz|
[ . I\ agtor () 38413
Y T B
o d i
f | it
10 f /
p./“i v Y
20 d Hdy Y
A
oy~ W,
W@!‘JJW t g
40
sad
&0
CF 536.5 Miiz 1001 pts Span 400.0 kHz.
Marker
Type | Ref | Trc | %-value L v-value | Function | Function Result |
1 1 B36.56673 MRz 10.85 dem | nd8 down
T 1 536,39211 MHz -17.73 dem nda
T2 1 £36.60989 MHz -15.14 dem Q factor
i Measuring... |

Highest Channel / 15kHz / QPSK

Spectrum

&

Ref Lavel 30,00 dém
o Att 30d8
GAT:EXT

Offset 10,60 & @ RBW 2 kiiz
@ SWT 691 ms @ VBW 10kHz Mode Swesp

[@ 17k Max

Mi[1]

nde
B

Qfactor

0.03 dBm]
848.966730 MHZ]
26.00 dB|
216580000000 kHz|
3919.8|

I Al el

| E‘l L

Pl

T

CF B48.9 MHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result |
ML 1 648,06673 MHz 0.03 dém ndd down 216,58 kHz
TL 1 B48.79211 MHZ -29.03 dBrn nda 26.00 dB
T2 1 B840.00869 MHz -27.08 dém Qq factor 3919.8
L JL Measuring...  WANARENED WO Vi

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG461129B

Occupied Bandwidth

Mode LTE Band 5 : OB(kHz)
Subca'rner 15k
Spacing
Mod. QPSK
Lowest CH 184.62
Middle CH 184.22
Highest CH 184.22
TEL : 886-3-327-3456 Page Number : A4-6 of 15
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samonas. FCC RADIO TEST REPORT

Report No. : FG461129B

LTE Band 5

Lowest Channel / 15kHz / QPSK

Spectrum

Ref Level 30,00 dém

&

Offset 10,60 0B & RBW 3 kHz

_r S0 @ SWT 691 ms @ VBW 10kH:  Moda Swesp
GAT:EXT
| D
ML) 0.22 dBm|
- 824.166730 MHz]
2 Occ By 184.615384615 kHz]
104
o
0 el 4= “]I
ey l 2 W LS W Y|
0 ™ W e Ty Tt Rl
Y 1L
204 m
Ty
-30 llﬂ‘M
i P
ﬁ'jmﬂ i f lmwﬂﬂ
~Saldt ||~
&0
CF 529.1 Mz 1001 pts Span 400.0 kHz.
Marker
Type | Ref | Trc | %-value L v-value | Function | Function Result |
1 1 B24.16673 MRz -0.22 dém
T 1 £24,008492 MHz ~11.95 dem Oce Bw 184615384615 kHz
T2 1 £24,183107 MHz -5.33 dem
T Teaore GIRIRIEE U8 ~

Middle Channel / 15kHz / QPSK

Spectrum

Ref Level 30,00 dém  Offset 10,60 db

&

& RBW 3 kHz

o art S0 @ SWT 691 ms @ VBW 10kH:  Moda Swesp
GAT:EXT
| D
ML) 10.06 dam|
- 836.566730 MHZ]
b occBw 184.215784216 kHz]
o A L i
B Y AL T T e
. / | W Tl
-10 e e
Al 1
a ¥ Ui
7 T,
v
4 dfpart e WLH i
.,&}1 |Tl‘r1 'l"ﬂ"
-0
s
-60
CF Ba6.5 MHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Trc | X-valug | v-value | Function | Function Result |
M1 1 B36.56673 MHz 10.06 dBm.
L 1 536.408492 MHz ~2.14 dbm occ Bw 184.215784216 kHz
T2 1 £36.582707 Mz -2.33 dbm
[ T Teararing. DRRIReED WO y

Highest Channel / 15kHz / QPSK

Spectrum “5‘]
Ref Level 30.00 dem  Offset 10.00 06 @ RBW 3 Kz
e Att 30 dB @ SWT 691 ms @ VBW 10kHz Mode Swesp
GAT:EXT
017k Max
EETE] 0.17 db
- 848967930 MHZ]
= oce Bw 184.215784216 kHz|
10d
od I
ThalM b
10 P AT A AL e e J'“lﬂ
o] L,
WA o
i L
3 i
ol B
. gy
ja | T
s [
"l
50
CF B48.9 MHz 1001 pts Span 400.0 kHz
Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result |
ML 1 £48,06793 MHz -0.17 dbm
T 1 B48,81009 MHZ -9.44 dBim oce Bw 184,215784216 kkz
T2 1 B48.004306 MHz -8.04 dEm
L JL Measuring...  EERARRNNS W0 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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